N coLumsia

I‘\: 11y

STOCKCHASER

PARTS MANUAL
2024




PREFACE

Welcome, and congratulations on your choice of vehicle from Columbia Vehicle Group!
Your vehicle has been designed and manufactured to conform to applicable sections of
ANSI B56.8. Your safe use and operation of your vehicle is important to us. Any
alteration of your Columbia vehicle that results in the vehicle being in noncompliance
with applicable ANSI standards is strictly prohibited. Columbia Vehicle Group is not
responsible or liable for any damage that results from any such alteration, and all
warranties for any such altered vehicles are null and void.

Personal Transport Vehicles (PTV) are not designed for over-the-road use. They do not
conform to Federal Motor Vehicle Safety Standards or EPA regulations, and are not
equipped for operation on public streets, roads, or highways.

Low Speed Vehicles (LSV) commonly referred to as NEV or Neighborhood Electric
Vehicles meet the requirements of the National Highway Traffic & Safety Administration
(NHTSA) as stated in the Code of Federal Regulations, Title 49, Part 571, Standard 500,
Low Speed Vehicles.

To the best knowledge of Columbia Vehicle Group, the material contained herein is
accurate as of the date this publication was approved for printing. Columbia Vehicle
Group is not liable for errors in this manual or for incidental or consequential damages
that result from the use of the material in this manual. Columbia Vehicle Group reserves
the right to change specifications, equipment or designs at any time without notice and
without incurring obligation.

This manual contains proprietary information that is protected by copyright. All rights are
reserved. No part of this manual may be photocopied, reproduced, or translated to
another language without the written consent of Columbia Vehicle Group. Columbia
Vehicle Group products are manufactured under one or more of the following U.S.
Patents - 2986162, 2987934, 3116089, 3144631, 3144860, 3229792, 3434887,
3559773, 3673359, 3680403, 3683716, 3709317, 4648473, Des. 225626.

__Columbia Vehicle Group, Inc. W
A Nordic Group Company | Business Ventures Since 1947 T N

COLUMSBIA TOMBERLIN




Section

Table of Contents Tab Page

SECTION 1 FRONT SUSPENSION / STEERING 1.01 5

Front Steering Axle Assembly 1.02 6

Upper Steering Hub 1.03 7

Lower Steering Hub 1.04 8

Steering Wheel 1.05 9

Front Axle 1.06 10
SECTION 2 REAR SUSPENSION / DRIVE TRAIN / BRAKES 2.01 11
Rear Axle 2.02 12
Rear Axle Components 2.03 13
Mechanical Brakes 2.05 15
Pedal, Mat 2.06 16
Pedal 2.07 17
SECTION 3 WHEELS 3.01 20
Wheels 3.02 21
SECTION 4 BODY 4.01 22
Front Bumper 4.02 23
Counterweight - 1 Count 4.03 24
Counterweight - 6 Count 4.04 25
43" Mezztread Deck 4.05 26
43" Steel Wrapped Deck 4.06 27
43" Deck 4.07 28
60" Mezztread Deck 4.08 29
Transport Express 4.09 30
2 Point Seat Belt 4.10 31
SECTION 5 ELECTRICAL 5.01 32
Non-Removable Key, FWD/REV 5.02 33
Non-Removable Key, Power 5.03 34
Power Switch 5.04 35
High/Low Speed Toggle Switch 5.05 36
Hour Meter 5.06 37

__Columbia Vehicle Group, Inc. | "
A Nordic Group Company | Business Ventures Since 1947 0N N

COLUMSBIA TOMBERLIN 3




Plug, Hour Meter Hole 5.07 38
BDI Meter 5.08 39
DC Controller 5.09 40
DC Controller, Roll-Out 5.10 41
24V Battery Options 5.11 42
36V Battery Options 5.14 45
48V Battery Options 5.17 48
Chargers 5.20 51
Charger Extension Cord 5.21 52
DC/DC Converter 5.22 53
Power System, DC 5.24 55
DC Power Roll-Out 5.25 56
Main Harness 5.26 57
SECTION 6 ACCESSORIES 6.01 58
Ball Mount 6.02 59
17/8" Ball 6.03 60
2" Ball 6.04 61
Pintle Hitch 6.05 62
Spring Return Hitch Pin 6.06 63
2 Step Ladder 6.08 65
4 Step Ladder 6.09 66
6 Step Ladder 6.10 67
Ladder Cushion 6.11 68
Adjustable Backrest Cushion 6.12 69
Adjustable Backrest 6.13 70
43" Deck Side Rails 6.14 71
60" Deck Side Rails 6.15 72
Head & Tail Lights for 43" Deck 6.16 73
Head & Tail Lights for 60" Deck 6.17 74
Flashing Lights 6.18 75
Brake Light Harness Cover 6.19 76
Amber Strobe 6.20 77
Clipboard Holder 6.22 79
Inner Fenders 6.24 81
Transfer Stand 6.25 82
Cup Holder 6.31 86
USB Charger Port 6.32 87
12V Power Outlet, Hidden 6.33 88
15' Charger Cord With Cleat 6.34 89
US Battery Watering System 6.35 90

_Columbia Vehicle Group,

A Nerdic Group Company | Business Ventures Sine




N coLumMSIA

\\‘—\—\_———-""

STOCKCHASER

PARTS MANUAL
SECTION 1

FRONT SUSPENSION/
STEERING




STEERING FRONT AXLE

ITEM CVG PN DESCRIPTION REF #
1 306945 WLDMT, BELL CRANK 1 306945
2* 463496 ASSY, CHAIN, STEERING, SC 1 463496
3 467452 ASM, ISRT UPPER STEERING HUB 1 467452
4 467453 ASSY, LOWER STEERING HUB, SC 1 467453
5 468142 ASM, 1S12 FRNT AXLE 1 468142
6 510300 CPC SHORT SHAFT 1 510300
7 515455 SHAFT, STRG, 1S12 EXT 1 515455
8* 709002 NUT, 1/2-20, TAPERED WHEEL 16 709002
9* 709081 CABLE ASS'Y, BRAKE 39.00" 2 709081
10 709632 TAPER BEARING CONE & CUP SET, 16128 HUB 2 709632
11 709761 ASSY, TIE ROD END - 1/2-20 RH THD 1 709761
12 709831 DUST CAP, 12842 HUB 1 709831
13 1042113 ASSY, TIE ROD END - 1/2-20 LH THD 1 1042113
14 1017711 NUT, 1/2-20, LHJN, 18-8, SS 1 1017711

15* 719515 E-RING, .562,BLK PHOS 4 719515
16* 719709 PIN,5/16X1,CLEVIS,ZC 2 719709
17* 719752 COTTER RING,RUE-10 PIVOT POINT,ZC 2 719752
18 719768 FLANGED BEARING, NYL 2 719768
19 729091 SEAL - 16128 HUB 1 729091
20 760944 NUT, 1/2-20, L/N, NYL, NE, G8, MAGNI 525 2 760944
21 761635 PIN,1/8X1,COTTER,18-8 SS 2 761635
22 761657 NUT,1/2-20,JAM,18-8 SS 1 761657

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN




UPPER STEERING HUB

/

/

ITEM| CVGPN DESCRIPTION QTY REF #
1-7 467452 P&A, ASM, UPPER STEERING HUB, SC KIT 467452
1 303969 STEERG WHEEL SPROCKET WLDMNT 1 303969

2 303971 HUB, UPPER WELDM'T 1 303971
3 709110 GREASE FITTING, 1/4" DRIVE, STRAIGHT 1 709110
4 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 2 719377
5 719765 BUSHING NYLON NN1216-20 1 719765
6 719767 WASHER,.76X1.42X.1,F/W,NYLON 2 719767
7 782298 SCR, 5/16-18 X 2, HHCS, 18-8, S/S 2 782298

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN 7




LOWER STEERING HUB

7.

i

G
T—®

=)

II

-7

L .
BR>YE
\\\{\ = \\II I
W\ . .
ITEM CVG PN DESCRIPTION QTY REF #
1-17 467453 P&A, ASM, LOWER STEERING HUB, SC KIT 467453
1 468727 LWR HUB WLDMNT 1 468727
2 304450 WELDMENT, SPROCKET - LOWER 1 304450
3 510277 SHORT STEERING SHAFT 1 510277
4* 512180PL BUSHING, BRAKE 1 512180
5 709110 GREASE FITTING, 1/4" DRIVE, STRAIGHT 1 709110
6 709761 ASSY, TIE ROD END - 1/2-20 RH THD 1 709761
7 1042113 ASSY, TIE ROD END - 1/2-20 LH THD 1 1042113
8 1017711 NUT, 1/2-20, LHJN, 18-8, SS 1 1017711
9 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 1 719375
10 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 2 719377
11 719766 BUSHING NYLON NN1216-16 2 719766
12 719767 WASHER,.76X1.42X.1,F/\W ,NYLON 3 719767
13 760944 NUT, 1/2-20, L/N, NYL, NE, G8, MAGNI 525 2 760944
14 761647 PIN,1/8X1-1/2,COTTER,SS 1 761647
15 761657 NUT,1/2-20,JAM,18-8 SS 1 761657
16 782298 SCR, 5/16-18 X 2, HHCS, 18-8, S/S 2 782298
17 782808 NUT,5/16-24,NYLOCK NE,18-8SS 1 782808

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN




STEERING WHEEL

N

\

\

N

NS

4«2

W
N\

//\

/
N

A\

\

A
.

N
ITEM CVG PN DESCRIPTION QTY REF #
1 194859U KIT, STEERING WHEEL, SC 1 194859
2 719767 WASHER,.76X1.42X.1,F/\W,NYLON 2 719767
3 783130 WASHER,3/4"IDX1.469"OD,FW,G8,ECOGUA 1 783130
4 761185 ROLL PIN, 1/4 X 3" 1 761185

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

coLumM3IA TOMBERLIN

A Nerdic Group Company | Business Ventures Since 1947




FRONT AXLE

ITEM CVG PN DESCRIPTION QTY REF #
1-8 468142 P&A, ASM, 1S12 FRONT AXLE KIT 468142
1 313354 WELDMT, 1S12 DUAL FORK - FRNT 1 313354

2 461830 ASM, HUB, FRONT WHEEL 2 461830
3 709018 HUB GREASE CAP 2 709018
4 719808 WSHR, 9/16 (M14), F/W, USS, G8, MAGNI 525 2 719808
5 719859 NUT 1-14 GR 5 SLOTTED HEX CLR ZINC 1 719859
6 719915 NUT, 5/8-18, CASTLE, MAGNI 525 2 719915
7 761636 PIN,1/8X1,COTTER,EXT PRONG,18-8 SS 3 761636
8 761646 WASHER,1",F/W,18-8SS 1 761646

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

10




N coLum3iIa

W

STOCKCHASER

PARTS MANUAL
SECTION 2

REAR SUSPENSION/
DRIVE TRAIN/BRAKES




REAR AXLE

ITEM CVG PN DESCRIPTION QTY REF #
1 468192 P&A, ASSY, AXLE, 16.99, SC 1 468192
468193 P&A, ASSY, AXLE, 12.44, SC 1 468193

2 509958PL SPACER, WHEEL - 4 HOLE, 10 GA THK 2 509958PL
3 708859 WASHER,3/8,STD,FW,18-8SS 8 708859
4 782118 NUT,3/8-16,L/N,NYL,NE,G8,MAGNI525 4 782118
5 782743 SCR, 3/8-16 X 3.25, HHCS, G8, MAGNI 525 4 782743

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

COLUMS3IA  TOMBERLIN 12




REAR AXLE COMPONENTS

CONTINUED ON NEXT PAGE

ITEM CVG PN DESCRIPTION QTY REF #
1 NONE Housing, Axle 1 NONE
2 NONE Bolt, Differential Cap (Included with Item No. 1) 4 NONE
3 760376 Shaft,Input (see 760376 for input gear info) 1 760376
4 749701 Ring, Snap 3 749701
5 729030 O-Ring 3 729030
6 1030273 BEARING, BALL, 6005 C3 1 1030273
7 1030272 BEARING, BALL, 6203 C3 1 1030272
8 NONE Plug, End Cap 2 NONE
9 1030274 BEARING, BALL, 6303 C3 2 1030274
10 760376 Shaft, Intermediate Gear (see 760376 for gear info) 1 760376
11 719132 O-Ring 2 719132
12 760376 Gear, Final Drive (see 760367 for final gear info) 1 760376
13 1030734 BEARING, BALL, 6007 C3 2 1030734
14 749575 Differential Case Assembly 1 749575
15 NONE Screw, Cap 4 NONE
16 NONE Nut, lock 4 NONE
17 749702 Plate, Cover 1 749702
18 749704 Plug, Drain/Fill 1 749704
19 NONE Screw, Cap 10 NONE
20 NONE Vent 1 NONE
21 NONE Screw, Flange Head (Long) 4 NONE
22 NONE Screw, Flange Head (Short) 4 NONE
23 782543 NUT,5/16-18,FLG,C-L/N,GF,575MAGNIWX 8 782543
24 NONE Spacer, Bracket 2 NONE
25 510210 Bracket, Brake Cable (Mechanical Brakes) 1 503969
26 510209 Bracket, Brake Cable (Mechanical Brakes) 1 503970
27 709171 Assembly, Brake, LH (Mechanical) 1 709171
28 709170 Assembly, Brake, RH (Mechanical) 1 709170
29 749696 Shaft, Axle, LH (Long) 1 749696
30 749698 Shaft, Axle, RH (Short) 1 749698
31 761635 Pin, Cotter 2 761635
32 749367 Seal, Oil 2 749367
33 749370 Ring, Retaining 4 749370
34 749369 Bearing, Ball 2 749369
35 NONE Assembly, Hub, Wheel 2 SEE ITEM 44
36 719463 Bolt, Wheel (1.68" Long) 8 719463
37 NONE Drum, Brake 2 |SEEITEM 44
38 719044 Nut, 5/8-18, Hex, Flange, Locking 2 719044
39 NONE Sealant, Anaerobic AR NONE
40 760376 Kit, Input Gear (refer to 760376 for kit info) 1 760376

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Vantures Sinee 1947

coLumM3IA TOMBERLIN

13




REAR AXLE COMPONENTS

ITEM CVG PN DESCRIPTION QTY REF #
41* 760376 Kit, Gear (refer to 760376 for kit info) 1 760376
42* NONE Kit, Bearing 1 NONE
43* NONE Kit, Cover Plate 1 NONE
44* 719281 Kit, Hub/Drum 2 719281
45 760371 Oil Seal - Input Shaft 1 760371
46* 191697U Kit, Input Bearing & O-Ring (refer to 760376 for kit info) 1 191697U
47* NONE Hub 2 SEE ITEM 44

NOTE: Items with * in tables indicates parts not shown in drawing

__Columbia Vehicle Group, Inc. A £
A Nerdic Group Company | Business Ventures Since 1947

COLUMS3IA  TOMBERLIN 14




MECHANICAL BRAKE

ITEM CVG PN DESCRIPTION QTY REF #
1-19 709171 P&A,BRAKE ASSY, LEFT-AUTO-ADJ KIT 709171
709170 P&A,BRAKE ASSY, RIGHT-AUTO ADJ. KIT 709170
NONE ADJUSTER, LH 1 ---
! NONE ADJUSTER, RH 1 ~--
2 NONE PUSH ROD 1 ~--
3 NONE WASHER, FLAT 2 ---
4 NONE SHIM AR ~--
5 NONE LEVER, ACTUATOR 1 ---
6 NONE PIN, PIVOT 1 ---
7* NONE WASHER, WAVE, ACTUATOR PIVOT 1 ---
8* NONE WASHER, FLAT, ACTUATOR PIVOT 1 ---
9 NONE E-CLIP 1 ~--
10 NONE PROTECTOR BOOT 1 739007
11 NONE SELF ADJUSTER, LH 1 ---
NONE SELF ADJUSTER, RH 1 ---
12 759746 SET, SHOE & LINING ASSY., ENHANCED FRICTION 1 759746
13 NONE SPRING, RETURN 1 |SEEITEM 19
14 NONE SPRING, SELF ADJUSTER 1 |SEEITEM 19
15 NONE SPRING, SHOE RETAINING 1 |SEEITEM 19
16 NONE SPRING CLIP, SHOE RETAINING 2 |SEEITEM 19
17 NONE PIN, SHOE RETAINING 2 |SEEITEM 19
18 NONE SHIELD, DUST 1 ---
19* 729999 KIT, SPRING (INCLUDES ITEMS 13 - 17) 1 729999

NOTE: Items with * in tables indicates parts not shown in drawing

COLUMSBIA TOMBERLIN

__Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

15




PEDAL, MAT

ITEM| CVGPN DESCRIPTION QTY REF #
1 467285 MAT, PEDAL, BRAKE/ACCEL (193643A) 2 467285
468353 ASM, ANTI - FATIGUE MAT, SC 2 468353

2 467329 ASSY, PEDAL, SC 1 467329
3 508801 COVER, BASE, BRAKE/ACCEL, SC 1 508801
4 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 5 719375
5 781621 WSHR, 5/16, L/W, SPLIT, 18-8, S/S 5 781621
6 782721 SCR, 5/16-18 X 0.75, HHCS, 18-8, S/S 5 782721

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Vantures Sinee 1947

coLumM3IA

TOMBERLIN

16




PEDAL

DRAWINGS FOR BILL OF MATERIALS ON THE FOLLOWING PAGE.

ITEM CVG PN DESCRIPTION QTY REF #
1 306941 WLDMT, PEDAL MTG BASE - ISRT 1 306941
2 306944 WELDM'T, PEDAL - BRAKE/ACCL 1 306944
3 508747 ARM - SPRINGS 2 508747
4 508893 BAR, GUIDE - SPRINGS 1 508893
5 509154PL PLATED, BRAKE EQUALIZER 1 509154PL
6 511934 ARM, BRAKE - ISRT 1 511934
7 708859 WASHER,3/8,STD,FW,18-8SS 3 708859
8 1036639 BRG, ROD END, 5/16-24, FEMALE, RH 1 1036639
9 709573 SPRING, ACCELERATOR ACTUATOR 2 709573
10 709931 ROD, 5/16-24 UNF X 11" FULLY THDED 1 709931
11 719147 BEARING, FLANGED @.50 ID X 5/16 LG 2 719147
12 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 2 719375
13 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 1 719377
14 719558 ROD, 5/16-24 X 3" FULLY THDED 1 719558
15 719580 SCREW,1/2X1/2X3/16-18,SHLDR,18-8SS 1 719580
16 719709 PIN,5/16X1,CLEVIS,ZC 3 719709
17 719752 COTTER RING,RUE-10 PIVOT POINT,ZC 3 719752
18 719800 WASHER .515X.812X.031 1 719800
19 719802 WASHER .515X.812X.134 2 719802
20 719852 CLEVIS,#52,5/16-24,ADJ YOKE END,ZC 2 719852
21 761635 PIN,1/8X1,COTTER,18-8 SS 1 761635
22 781700 HAIR PIN CLIP,#13,SS 2 781700
23 782790 NUT,5/16-24,JAM,18-8SS 3 782790
24 782808 NUT,5/16-24,NYLOCK NE,18-8SS 1 782808
25 782841 SCREW,5/16-18X1-1/4,HHCS, 18-8SS 1 782841

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

17




PEDAL

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc. L |
A Nordic Group Company | Business Ventures Since 1947

=

coLumM3IA TOMBERLIN




PEDAL




N coLUM3IA

\\‘—\—\_———-""

STOCKCHASER

PARTS MANUAL
SECTION 3

WHEELS




WHEEL OPTIONS

ITEM CVG PN DESCRIPTION QTY REF #
709107 RIM & TIRE, 4.80 X 8.00 LRB (STANDARD) 709107

1 709930 TIRE/WHEEL ASSY, 4.0X8 SLD NONMARK 4 709930
760323 TIRE/WHEEL ASSY,4-H ,4.8X8NM,LRC 760323

761742 TIRE/WHEEL ASSY,4.8X8,FLEX FOAM 761742

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

21




N coLUM3IA

\\‘—\—\_———-""

STOCKCHASER

PARTS MANUAL
SECTION 4

BODY




EXISTING HARDWARE

FRONT BUMPER

- TN %ﬁ@@“ |
f\

\\
o
-
-~ /’ . /_-—/

ITEM CVG PN DESCRIPTION QTY REF #
1 314994TB WLDMT, FRONT BUMPER, SC 1 314994
2 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 4 719375
3 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 4 719377
4 719734 5/16-18 X 2 11/16" X 2" X 1", U-BOLT 2 719734
5 782963 SCR, 3/8-16 X 4, HHCS, G8, MAGNI 525 1 782963

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

23




COUNTERWEIGHT -1 COUNT

ITEM CVG PN DESCRIPTION QTY REF #
1 508803TB CTWT W/ 3 1/2" HOLE - JAG 1 508803
2 519587 SPACER, .750DX.438ID X 1.875 3 519587
3 708859 WASHER,3/8,STD,FW,18-8SS 6 708859
4 708860 NUT, 3/8-16, L/N, NYL, NE, 18-8, S/S 3 708860
5 782789 SCR, 3/8-16 X 3.75, HHCS, 18-8, S/S 3 782789

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

24




COUNTERWEIGHT - 6 COUNT

ITEM CVG PN DESCRIPTION QTY REF #
1 508803TB CTWT W/ 3 1/2" HOLE - JAG 6 508803
2 708859 WASHER,3/8,STD,FW,18-8SS 6 708859
3 708860 NUT, 3/8-16, L/N, NYL, NE, 18-8, S/S 3 708860
4 782789 SCR, 3/8-16 X 3.75, HHCS, 18-8, S/S 3 782789

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

25




DECK, 43", MEZZTREAD

ITEM

CVG PN

DESCRIPTION

QTY

REF #

513690

DECK, 1S12 MEZZTREAD

513690

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Vantures Sinee 1947

coLumM3IA TOMBERLIN

26




DECK, 43", STEEL WRAPPED

ITEM| CVGPN DESCRIPTION QTY REF #
1 510493TB DECK PLATE, SC, TXT BLK 1 510493
2 510494 DECK PLYWD W/ T-NUTS - IS 11/ROVR 1 510494
3 709418 SCREW, 5/16-18 X 2 1/2< ELV BOLT, UNPLT 1 709418
4 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 1 719375
5 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 1 719377
6 719543 SCREW, 1/4-20 X 3/4, POH, M/S, BLK ZC 4 719543

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947 !

—

coLumM3IA TOMBERLIN

27




43" DECK

ITEM CVG PN DESCRIPTION QTY REF #
1 315165TB WLDMT, DECK, 48" L X 32" W, SC, TB 1 315165
2 518635 BOARD, DECK, 48" L X 32" W, SC 1 518635
3 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 4 719375
4 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 4 719377
5 761292 SCR,5/16-18X1.0,CARR,18-8S/S 4 761292

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

28




DECK, 60", MEZZTREAD

ITEM| CVGPN DESCRIPTION QTY REF #
1 308169TB WLDMT, DECK, 60"L X 29"W, SC 1 308169
2 510493TB DECK PLATE, SC, TXT BLK 1 510493
3 510494 DECK PLYWD W/ T-NUTS - IS 11/ROVR 1 510494
4 NONE DECK, PLYWOOQOD - EXTND BED 1 510868
5 NONE DECK PLATE - EXTND BED 1 510869
6 708511 WASHER, FLAT, 1/4", 18-8SS 4 708511
7 709418 SCREW, 5/16-18 X 2 1/2< ELV BOLT, UNPLT 1 709418
8 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 9 719375
9 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 5 719377
10 719543 SCREW, 1/4-20 X 3/4, POH, M/S, BLK zZC 4 719543
11 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 4 719876
12 782725 SCR, 1/4-20 X 1.75, POH, M/S, 18-8, S/S 4 782725
13 782834 SCREW,5/16-18X7/8,HHSC,18-8SS 4 782834

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nerdic Group Company | Business Ventures Since 1947
e

coLumM3IA TOMBERLIN

29




TRANSPORT EXPRESS

DETAIL A

ITEM CVG PN DESCRIPTION QTY REF #
1 308169TB WLDMT, DECK, 60"L X 29"W, SC 1 308169
2 309379TB WELDM'T, HAND RAIL 2 309379
3 309380SL WELDM'T, FTREST - TRANSP EXP, 1S12 2 309380
4 313018TB WLDMT, BRKT, HNDRL, FTRST 2 313018
5 313019TB WLDMT, HANDRAIL, FOOTREST 2 313019
6 500710 UNI-SWIVEL POLY BEARING 4 500710
7 512685 FRAME, SPRT - BOT CUSH 1 512685
8 516678TB PLATE, MTG - FOOTREST 4 516678
9 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 48 719375
10 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 36 719377
11 719526 CAPLUG, 7/8 SQ, FP-165 8 719526
12 719580 SCREW,1/2X1/2X3/16-18,SHLDR,18-8SS 2 719580
13 719738 BUMPER BLACK 3M#SJ5023 4 719738
14 719791 WASHER FLT DELRIN .510X1.403X.03 2 719791
15 760721 NUT,3/8-16,GR G,FLNG CTR LOCK,YWZC 2 760721
16 761292 SCR,5/16-18X1.0,CARR,18-8S/S 24 761292
17 782533 RETRACTABLE PLUNGER 2 782533
18 782720 SCR, 5/16-18 X 1, HHCS, 18-8, S/S 12 782720
19 782821 WASHER,1/2X1.3750D,F/W,ECOGUARD 4 782821

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN 30




2-PT SEAT BELTS

ITEM CVG PN DESCRIPTION QTY REF #
1 781923 SEAT BELT,2X48,2-TTH ALR,H2, CABLE 6 781923
2 782300 SPACER,.875X.531X.187 12 782300
3 782750 SCR, 7/16-20 X 1, HHCS, G8, MAGNI 525 4 782750
4 782751 NUT, 7/16-20, L/N, NYL, NE, G8, MAGNI 525 8 782751
5 782752 WSHR, 7/16 (M11), FW, SAE, G8, ECO 16 782752
6 782753 SCR, 7/16-20 X 2, HHC, G8, MAGNI 525 4 782753

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

31




N coLumMSIA

\\‘—\—\_———-""

STOCKCHASER

PARTS MANUAL
SECTION 5

ELECTRICAL




NON-REMOVABLE KEY, FWD/REV

REF #

719432

QTY

1

DESCRIPTION
ASSY, KEY, NON-REMOVABLE, W/COVER

CVG PN

719432

ITEM

1

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

33

coLumM3IA TOMBERLIN

Since 1947

antures

55 Ve

A Nordic Group Company | Busine




NON-REMOVABLE KEY, POWER

ITEM

CVG PN

DESCRIPTION

QTY

REF #

719432

ASSY, KEY, NON-REMOVABLE, W/COVER

719432

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Vantures Since 1947 !

—

coLumM3IA TOMBERLIN

34




POWER SWITCH

ITEM CVG PN DESCRIPTION QTY REF #
759706 KEYSWITCH, PWR, 2-POS, "A" W/HRDWR 1 759706

759722 KEYSWITCH, PWR, 2-POS, "B" W/HRDWR 1 759722

1 759723 KEYSWITCH, PWR, 2-POS, "C" W/HRDWR 1 759723
759724 KEYSWITCH, PWR, 2-POS, "D" W/HRDWR 1 759724

759721 KEYSWITCH, PWR, 2-POS, "E" W/HRDWR 1 759721

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

35




HIGH/LOW TOGGLE SWITCH

N—"
//
\

\

4

\ 3
AN LVASN )
@ N \
) A\ v
S

[~/ /

RN
\ N
VAN

&
s =3 \
\\ Vg } W\v\/f/w\ -y
/ \\ “% / / o I \\\/ \\

m /
/
/ / 7 4
/ & / \/ 7’ \
;7 a7 i AN/ A % L

36

REF #
760600

QTY
1

W

TOMBERLIN

S|

coLumM3IA

DESCRIPTION
SWITCH, TOGGLE, LIGHTS ON-OFF

NOTE: Items with * in tables indicates parts not shown in drawing
55 Ventures

Columbia Vehicle Group, Inc.

A Nordic Group Company | Busine

CVG PN
760600

1

ITEM




HOUR METER

W@ / AR
W%\ YT
///, W" W %\/f 2

/

N : -~ -
N mmm o e——

\,
\
~N
FARNY
SN
B
N -

REF #
709452
719214

37

QTY
1
1

W

TOMBERLIN

S|

coLumM3IA

Since 1947

DESCRIPTION
HOUR METER 10-80 VOLT DC

DOME PLUG, BLACK (FITS 2.00" HOLE)
NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nordic Group Company | Busine

CVG PN
709452
719214

ITEM




PLUG HOUR METER HOLE

SRR NN
AN SRS

\

REF #

719214

QTY

1

DESCRIPTION
DOME PLUG, BLACK (FITS 2.00" HOLE)

CVG PN

719214

ITEM

1

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

Since 1947

85 Ventures

A Nordic Group Company | Busine

38

TOMBERLIN

coLumM3IA




BDI METER

ITEM CVG PN DESCRIPTION QTY REF #
759842 BDI, 48V - VOLTMETER STYLE 1 759842

1 759873 BDI, 24V - VOLTMETER STYLE 1 759873
759874 BDI, 36V - VOLTMETER STYLE 1 759874

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

39




S

DC CONTROLLER

Z

W

(1

ITEM| CVGPN DESCRIPTION QTY REF #
1 510517 CNTRL MT, STOCKCHASER 1 510517
2 708511 WASHER, FLAT, 1/4", 18-8SS 4 708511
3 709019 CABLE, 4GA X 37.00", 5/16" TERM 2 709019
4 193852U KIT, CONTACTOR, 24V 1 193852
5 709600 CABLE, 4GA X 16.75" , 5/16" TERM 1 709600
6 709732 CABLE, 4 GA X 25.5, 5/16 TERMINALS 4 709732
I 719502 CABLE TIE, BLACK 4" 1 719502
8* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 1 719504
9 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 4 719876

10* 760116 WIRE HARNESS,MAIN,IS12/IR23 1 760116
11 467696 CNTRL, SEVCON REGEN, B, HP, 24-48V 1 760576
12 1007229 BUZZER. REVERSE 1 1007229
13 782708 SCR, #10-32 X 0.75, BSHCS, 18-8, S/S 2 782708
14 782719 SCR, 1/4-20 X 1, BSHCS, 18-8, S/S 4 782719
15 782722 WSHR, #10 X 0.438 X 0.031, F/W, 18-8SS 4 782722
16 782723 NUT, #10-32, L/N, NYL, NM, 18-8, S/S 2 782723
17 782883 SCR, #4-40 X 0.5, BSHCS, 18-8, S/S 2 782883
18 782884 NUT, #4-40, L/N, NYL, NM, 18-8, S/S 2 782884

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

40




(!
1

DC CNTRL ROLL-OUT

%)
X
5

U

m

5

ITEM| CVGPN DESCRIPTION QTY REF #
1-18 467720 P&A, SC, ASSY ACEPLUS PNL, (ROLLOUT) KIT 467720
1 467718 ASSY, CONNECTOR, CONTROLLER, SC 1 467718
2 510517 CNTRL MT, STOCKCHASER 1 510517
3 708511 WASHER, FLAT, 1/4", 18-8SS 4 708511
4 193852U KIT, CONTACTOR, 24V 1 193852
5 709600 CABLE, 4GA X 16.75" , 5/16" TERM 1 709600
6 709732 CABLE, 4 GA X 25.5, 5/16 TERMINALS 4 709732
I 719502 CABLE TIE, BLACK 4" 1 719502
8* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 1 719504
9 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 4 719876
10* 760116 WIRE HARNESS,MAIN,IS12/IR23 1 760116
11 467696 CNTRL, SEVCON REGEN, B, HP, 24-48V 1 760576
12 1007229 BUZZER. REVERSE 1 1007229
13 782708 SCR, #10-32 X 0.75, BSHCS, 18-8, S/S 2 782708
14 782719 SCR, 1/4-20 X 1, BSHCS, 18-8, S/S 4 782719
15 782722 WSHR, #10 X 0.438 X 0.031, F/W, 18-8SS 4 782722
16 782723 NUT, #10-32, L/N, NYL, NM, 18-8, S/S 2 782723
17 782883 SCR, #4-40 X 0.5, BSHCS, 18-8, S/S 2 782883
18 782884 NUT, #4-40, L/N, NYL, NM, 18-8, S/S 2 782884

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

41




BATTERY HARDWARE, 24V

e 9 FRONT OF VEHICLE
ITEM| CVGPN DESCRIPTION QTY REF #
1 513002 PLATE, BATTERY HOLD DOWN 1 513002
2 709004 CABLE, 4 GA X 8.75, 5/16 TERMINALS 1 709004
3 709059 ROD, BATTERY HOLD DOWN 1 709059
4 709600 CABLE, 4 GA X 16.75, 5/16 TERMINALS 2 709600
5 719464 BOOT, INSULATOR CABLE 4 719464
6* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 4 719504
7 719786 WASHER FLT STAINLESS .28X1.375X.06 1 719786
8 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 1 719876
9 781621 WSHR, 5/16, L/W, SPLIT, 18-8, S/S 6 781621

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

42




BATTERY, 24V

ITEM| CVGPN DESCRIPTION QTY REF #
1 468229 LABEL, SMALL VIN 4 512059
NONE BATTERY, 6V, T-105 4 NONE
2 NONE BATTERY, 6V, DEEP CYCLE, (US-2200) 4 NONE
NONE BATTERY,6V,DEEP CYCLE, (US-145) 4 NONE
NONE BATTERY, 6V, 240AH T125 4 NONE
3* NONE TAG, XP+W/WIRE,#8,13-PT,YELLOW 1 719236

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Vantures Sinee 1947

coLumsia TOMBERLIN 43




24V ROLL-OUT BATTERY

ITEM CVG PN DESCRIPTION QTY REF #
1 310028 WLDMT, SAFETY LATCH, CHASSIS 1 310028
2 311844 WLDMT, COVER, BATTERY 1 311844
3 467719 ASM, CONNECTOR, ISRT BATTERY 1 467719
4 509577 LATCH PLATE, BTRY DOOR - BC 1 509577
S5* 511264 LABEL, WARNING, BATTERY 1 511264
6 513002 PLATE, BATTERY HOLD DOWN 1 513002
7 708511 WASHER, FLAT, 1/4", 18-8SS 8 708511
8 708859 WASHER,3/8,STD,FW,18-8SS 4 708859
9 708860 NUT, 3/8-16, L/N, NYL, NE, 18-8, S/S 2 708860

10* 709004 CABLE, 4 GA X 8.75, 5/16 TERMINALS 1 709004
11 709059 ROD, BATTERY HOLD DOWN 1 709059
12 709600 CABLE, 4 GA X 16.75, 5/16 TERMINALS 2 709600
13 709617 PIN, LATCH - PUSH/PULL 1 709617
14 709767 LANYARD, HITCH PIN, 4" LONG 1 709767
15 719156 ROLLER, GRAVITY -15.25" 4 719156
16 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 7 719375
17 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 1 719377
18 719464 BOOT, INSULATOR CABLE 4 719464
19 719496 RING-KEY, SS, 1" 1 719496
20* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 5 719504
21 719571 SCREW #8-32X1/2,PPH,M/S,18-8,S/S 1 719571
22 719583 SCREW,10-16X3/4,HWH, TEK,MAG525 1 719583
23 719786 WASHER FLT STAINLESS .28X1.375X.06 1 719786
24 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 5 719876
25 729083 SPRING ROTARY SWITCH 1 729083
26 760646 TRUCK BRACKET, MANUAL RELEASE 1 760646
27 761630 NUT, #8-32, NILN, 18-8, SS 1 761630
28 781788 SCREW,3/8-16X1-3/4,HHCS,18-8 SS 2 781788
29 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 4 782784
30 782841 SCREW,5/16-18X1-1/4,HHCS, 18-8SS 1 782841

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

44




36V BATTERY HARDWARE

me

FRONT OF VEHICLE

ITEM| CVGPN DESCRIPTION QTY REF #
1 513002 PLATE, BATTERY HOLD DOWN 2 513002
2 709004 CABLE, 4 GA X 8.75, 5/16 TERMINALS 3 709004
3 709059 ROD, BATTERY HOLD DOWN 2 709059
4 709600 CABLE, 4 GA X 16.75, 5/16 TERMINALS 2 709600
5 719464 BOOT, INSULATOR CABLE 6 719464
6* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 4 719504
7 719786 WASHER FLT STAINLESS .28X1.375X.06 2 719786
8 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 2 719876
9 781621 WSHR, 5/16, L/W, SPLIT, 18-8, S/S 10 781621

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumsia TOMBERLIN 45




36V BATTERIES

POS TERM;

fe=g

— NEG TERM

%__@

2
FRONT OF VEHICLE
ITEM| CVGPN DESCRIPTION QTY REF #
1 468229 LABEL, SMALL VIN 6 512059
2 NONE BATTERY, 6V, DEEP CYCLE, (US-2200) 6 NONE
3* NONE TAG, XP+W/WIRE,#8,13-PT,YELLOW 1 719236

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc. L |
A Nordic Group Company | Business Ventures Since 1947

h—

coLumM3IA

QB
TOMBERLIN

46




BATTERY TRAY, 36V/48V

ITEM| CVGPN DESCRIPTION QTY REF #
1 516941 BAT TRY INSERT - 1S12 NEXSYS 2 516941
2 708511 WASHER, FLAT, 1/4", 18-8SS 8 708511
3 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 8 719876
4 781739 SCR, 1/4-20 X 0.75, CARR, 18-8, S/S 8 781739

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA

TOMBERLIN

47




BATTERY HARDWARE, 48V

FRONT OF VEHICLE

—2)

ITEM| CVGPN DESCRIPTION QTY REF #
1 513002 PLATE, BATTERY HOLD DOWN 2 513002
2 709004 CABLE, 4 GA X 8.75, 5/16 TERMINALS 5 709004
3 709059 ROD, BATTERY HOLD DOWN 2 709059
4 709600 CABLE, 4 GA X 16.75, 5/16 TERMINALS 2 709600
5 719464 BOOT, INSULATOR CABLE 8 719464
6* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 4 719504
7 719786 WASHER FLT STAINLESS .28X1.375X.06 2 719786
8 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 2 719876
9 781621 WSHR, 5/16, L/W, SPLIT, 18-8, S/S 14 781621

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Vantures Sinee 1947

coLumM3IA TOMBERLIN

48




BATTERY, 48V

CIE|2|2|212|E
wWiNio|o|lo|o|S
xlalZz|Zz[Z|Z|<
VI
—=|loo|oo]|w|w|0]|
(@4
2le| |2
Sl (S
niunlwvl|-
2|12|8|%
ol | -~
Z|S|u|u|lE
NV_LLA_
IL.,VIVI41_.
_DluAWCCZOO
Qs =
x &S0
1o (> w| ||
L.REEyDln
WalEl<>x(S
DA_IVGEW
LA6,T,
BvV|_|+
VlRADl
m_.__l._BX
= L )
AE{E:
= -
Zlo
ww | w|wfw
NN EHEERE=
21812]12[2]2(2S
5121212|2|2|2
= 5
— (9V]
_“ ™

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

Since 1947

85 Ventures

& Nerdic Group Company | Busine:

49

TOMBERLIN

coLumM3IA




48V ROLL-OUT BATTERY

S K *-‘7.&\ \~ > /“
A/ ;
. o)
f"’&tf

X
s 2
L7

(

DETAIL A

ITEM CVG PN DESCRIPTION QTY REF #
1 310028 WLDMT, SAFETY LATCH, CHASSIS 1 310028
2 311844 WLDMT, COVER, BATTERY 1 311844
3 467719 ASM, CONNECTOR, ISRT BATTERY 1 467719
4 509577 LATCH PLATE, BTRY DOOR - BC 1 509577
S5* 511264 LABEL, WARNING, BATTERY 1 511264
6 513002 PLATE, BATTERY HOLD DOWN 2 513002
7 708511 WASHER, FLAT, 1/4", 18-8SS 8 708511
8 708859 WASHER,3/8,STD,FW,18-8SS 4 708859
9 708860 NUT, 3/8-16, L/N, NYL, NE, 18-8, S/S 2 708860
10* 709004 CABLE, 4 GA X 8.75, 5/16 TERMINALS 5 709004
11 709059 ROD, BATTERY HOLD DOWN 2 709059
12* 709600 CABLE, 4 GA X 16.75, 5/16 TERMINALS 2 709600
13 709617 PIN, LATCH - PUSH/PULL 1 709617
14 709767 LANYARD, HITCH PIN, 4" LONG 1 709767
15 719156 ROLLER, GRAVITY -15.25" 4 719156
16 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 7 719375
17 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 1 719377
18* 719464 BOOT, INSULATOR CABLE 8 719464
19 719496 RING-KEY, SS, 1" 1 719496
20* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 5 719504
21 719571 SCREW #8-32X1/2,PPH,M/S,18-8,S/S 1 719571
22 719583 SCREW,10-16X3/4,HWH, TEK,MAG525 1 719583
23 719786 WASHER FLT STAINLESS .28X1.375X.06 2 719786
24 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 6 719876
25 729083 SPRING ROTARY SWITCH 1 729083
26 760646 TRUCK BRACKET, MANUAL RELEASE 1 760646
27 761630 NUT, #8-32, NILN, 18-8, SS 1 761630
28 781788 SCREW,3/8-16X1-3/4,HHCS,18-8 SS 2 781788
29 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 4 782784
30 782841 SCREW,5/16-18X1-1/4,HHCS, 18-8SS 1 782841

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN 50




CHARGER

ITEM CVG PN DESCRIPTION QTY REF #
1 467405 ASSY, CHARGER CORD W/ RECEPT 1 467405

2 514478 BRKT, CHRGR, BATTERY, LONG, REMOTE LED 1 514478
3 708511 WASHER, FLAT, 1/4", 18-8SS 10 708511
467839 CHARGER, DELTA Q, ALGA42 - 48V SEALED, W/LED 1 467839

4 760742 CHARGER, DELTA Q - 48V SEALED, W/LED 1 760742
760744 CHARGER, DELTA Q - 24V SEALED, W/LED 1 760744

5 761637 NUT,1/4-20,SERRATED FLANGE, 18-8 SS 10 761637
6 781989 CLIP & RING, LED LIGHT 1 781989
7 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 10 782784

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

51




CHAGER EXTENSION CORD

ITEM

CVG PN

DESCRIPTION

QTY

REF #

1*

1020620

CHARGER EXT CORD, 9', LIGHTED

1020620

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc. L |
A Nordic Group Company | Business Ventures Since 1947

=

coLumM3IA

52




DC/DC CONVERTER 24V

ITEM CVG PN DESCRIPTION QTY REF #
1 708511 WASHER, FLAT, 1/4", 18-8SS 8 708511
2* 719503 CABLE TIE MNT BRKT BLACK W/3M 1 719503
3* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 2 719504
4 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 4 719876
5 759700 CONVERTER, DC/DC 24V-12V 1 759700
6* 759729 HARNESS, 12V, ACCESSORY, SC 1 759729
7 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 4 782784

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

53




DC/DC CONVERTER, 48V

ITEM CVG PN DESCRIPTION QTY REF #
1 708511 WASHER, FLAT, 1/4", 18-8SS 8 708511
2 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 4 719876
3* 759729 HARNESS, 12V, ACCESSORY, SC 1 759729
4 760378 CONVERTER,DC-DC,36/vV48V,13.4V,FUSED 1 760378
5 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 4 782784

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

54




POWER SYSTEM, DC

ITEM| CVGPN DESCRIPTION QTY REF #
1 NONE ASSY, DC CNTRL, SC 1 467588
2 468731 ASM, THROTTLE, SC 1 468731
3 708511 WASHER, FLAT, 1/4", 18-8SS 5 708511
4 709040 KEYSWITCH, UNIVERSAL "A" W/HARDWARE 1 709040
5 709050 RESILIENT BUMPER-ELEC MOTOR 1 709050
6 1017768 HORN, 12V, LOW TONE 1 1017768
7 709385 SWITCH, HORN 1 709385
8 709519 CONSOLE, STOCKCHASER 1 709519
9 709845 LABEL SET, STOCKCHASER 1 709845
10 712000 CONSOLE LABEL -1S12 1 712000
11 193186U P&A KIT, ELECT. MOTOR, 48V SEP-EX 1 193186
12 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 1 719375
13 719378 WSHR, 1/4 (M6), L/W, SPLIT, 18-8, S/S 3 719378
14 719426 DECAL, SWITCH SET POSITION 1 719426
15 719435 LABEL, POWER, ON/OFF 1 719435
16 719583 SCREW,10-16X3/4,HWH, TEK,MAG525 9 719583
17+ 719825 TERMINAL,#10 STUD-TO-1/4 MALE TAB 2 719825
18 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 1 719876
19* 1039317 HARNESS, HORN, SC 1 1039317
20 759932 INDICATOR, LED, SERIES 22 1 759932
21 782722 WSHR, #10 X 0.438 X 0.031, F/W, 18-8SS 5 782722
22 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 1 782784
23 783128 SCR, 1/4-20 X 1.25, HCS, G8, ECO 3 783128

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

55




AN (

ITEM| CVGPN DESCRIPTION QTY REF #
1 467720 ASSY, DC CNTRL, ROLL-OUT, SC 1 467720
2* 1039317 HARNESS, HORN, SC 1 1039317
3 467892 ASM, I1S12 LAD 1 467892
4 708511 WASHER, FLAT, 1/4", 18-8SS 5 708511
S 709040 KEYSWITCH, UNIVERSAL "A" W/HRDWR 1 709040
6 709050 RESILIENT BUMPER-ELEC MOTOR 1 709050
7 1017768 HORN, 12V, LOW TONE 1 1017768
8 709385 HORN SWITCH 1 709385
9 709519 CONSOLE, STOCKCHASER 1 709519
10 709845 LABEL SET, STOCKCHASER 1 709845
11 712000 CONSOL LABEL -1S12 1 712000
12 193186U P&A KIT, ELECT. MOTOR, 48V SEP-EX 1 193186
13 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 1 719375
14 719378 WSHR, 1/4 (M6), L/W, SPLIT, 18-8, SIS 3 719378
15 719426 DECAL, SWITCH SET POSITION 1 719426
16 719435 LABEL, POWER, ON/OFF 1 719435
17 719583 SCREW,10-16X3/4,HWH, TEK,MAG525 9 719583
18 719825 TERMINAL,#10 STUD-TO-1/4 MALE TAB 2 719825
19 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 1 719876
20 759932 INDICATOR, LED, SERIES 22 1 759932
21 782722 WSHR, #10 X 0.438 X 0.031, F/W, 18-8SS 5 782722
22 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 1 782784
23 783128 SCR, 1/4-20 X 1.25, HCS, G8, ECO 3 783128

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Vantures Sinee 1947 !

—

56

COLUMBIA




MAIN HARNESS

D 1dg
.d. 139

L
1
H
w CONTROLLER
STATUS
(35) INDICATOR

()

pZ (32) HOUR METER (POS)

[16) HOUR METER (NEG)

% @ HIGH/LOW

()

DIRECTION SWITCH
6 CIRCUIT CONNECTOR
PACKARD 2977233

=3 g 7dS

(SEE VIEW A)
BACKUP —_|
LIGHT
PLUG %
k|
o]
a7ie)fg
POWER SWITCH
20 % 5 CIRCUIT CONNECTOR
PACKARD 2973422
E’ (SEE VIEW B)
[%2]
b
lm
:

LAD
U0 9 CIRcUIT AP HOUSING
(14[12) AMP 1-480-707-0

(SEE VIEW C)

=3 v 1ds

@ REV ALARM (POS)

———n—r

@ REV ALARM (NEG)

5A ATO/ATC FUSE
o T SEALED PACKARD
@@ FUSE HOLDER PE 12033769
TERMINALS 12066614
COVER 12033731

330 (27) MAIN CONTACTOR (POS)

(8)MAIN COIL (NEG)
oo

-. MAIN COIL (POS)

1A ATO/ATC FUSE
SEALED PACKARD

TERMINALS 12066614
COVER 12033731

) |

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947 I
= dn
coLumsia TOMBERLIN

FUSE HOLDER PE 12033769

57




N coLumMSIA

\\‘—\—\_———-""

STOCKCHASER

PARTS MANUAL
SECTION 6

ACCESSORIES




BALL MOUNT

ITEM CVG PN DESCRIPTION QTY REF #
1-3 190526U P&A KIT, SC BALL HITCH, LESS BALL KIT 190526
1 307022 WLDMT, BALL MOUNT 1 307022
2 708860 NUT, 3/8-16, L/N, NYL, NE, 18-8, S/S 4 708860
3 782787 SCREW,3/8-16X1.25,HHCS,18-8SS 4 782787

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947 !

—

coLumM3IA TOMBERLIN

59




1-7/8" BALL HITCH

i ﬁ&

&>
2}
oé"”ﬂ:
i J
o P
p! P
I |
I
A
N
TG | Il )

7
/ y

/

J 7
LA
s

ITEM

CVG PN

DESCRIPTION

QTY

REF #

719008

1 7/8" TRAILER HITCH BALL - CHROME

719008

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nerdic Group Company | Business Ventures Since 1947
e

coLumM3IA TOMBERLIN

60




2" BALL HITCH

\:'7 =/
IR
77
[/

/ \

\
NN \

i S e A
r - ; N e /]{\
1 & /ej// 0 - r\i
L - N Y
JL/ // ///:'/'\'l\r
LN A
" //,(o{ // T

ITEM

CVG PN

DESCRIPTION

QTY

REF #

719207

BALL HITCH, 2"

719207

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

TOMBERLIN

coLumM3IA

61




PINTLE HITCH

ITEM CVG PN DESCRIPTION QTY REF #
1 709833 HITCH, PINTLE HOOK, RIGID 1 709833
2 782739 NUT, 1/2-13, L/N, NYL, NE, G8, MAGNI 525 4 782739
3 782769 SCREW, 1/2-13 X 1-1/2, HHCS, G8, MAGNI 525 4 782769

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947 !

—

coLumM3IA TOMBERLIN

62




/

SPRING RETURN HITCH PIN

A\
\
Va

/0
i

W
W

W
[ \\

@

/L
~
f
\

N

»)

Y

ITEM| CVGPN DESCRIPTION QTY REF #
1 468341 ASSY, HITCH PIN, SPRING RETURN, SC 1 468341
2 782739 NUT, 1/2-13, L/N, NYL, NE, G8, MAGNI 525 2 782739
3 783159 SCR, 1/2-13 X 1.25, HCS, G8, ECO 2 783156

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA

TOMBERLIN

63




SPRING RETURN HITCH PIN

ITEM CVG PN DESCRIPTION QTY REF #
1-4 468341 ASSY, HITCH PIN, SPRING RETURN, SC KIT 468341
1 315184TB WLDMT, HITCH PIN, SPRING RETURN, SC 1 315184

2 518673 PIN, HITCH PIN, SPRING RETURN, SC 1 518673
3 NONE PIN, EXPANSION 3/16 X 1-3/4 SS 1 782890

4 783156 SPRING, COMP, 2.5, 1.225 OD 1 783156

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

64




TWO STEP LADDER

ITEM CVG PN DESCRIPTION QTY REF #
1 315176TB WLDMT, LADDER, 2 STEP, SC 1 315176
2 708915 PLASTIC PLUG 2 708915
3 719363 HOLE PLUG, 3/8, BLACK 2 719363
4 760906 SCR, 1/4-20 X 0.75, HWH, T/S, MAGNI 525 1 760906
5 782140 PLUG, .625 DOME, BLACK NYLON 3 782140
6 782739 NUT, 1/2-13, L/N, NYL, NE, G8, MAGNI 525 4 782739
7 783104 SCR, 1/2-13 X 2.25, HCS, G8, ECO 4 783104
8 783148 CLAMP, J-CLIP, 3/8", CUSHIONED 1 783148

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

65




|
.

4 STEP LADDER

ITEM CVG PN DESCRIPTION QTY REF #
1-8 194509V P&A KIT, LADDER, 4- STEP, SC KIT 194509
1 317275TB WLDMNT, 4-STEP LADDER 1 317275

2 317277TB WLDMT, HANDRAIL, LADDER, SC 1 317277
3 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 4 719375
4 719794 PLUG, 1" 12 PRONG HOLE ZNC/CLEAR 1 719794
5 781621 WSHR, 5/16, L/W, SPLIT, 18-8, S/S 4 781621
6 782739 NUT, 1/2-13, L/N, NYL, NE, G8, MAGNI 525 4 782739
7 782834 SCREW,5/16-18X7/8,HHSC,18-8SS 4 782834
8 783158 SCR, 1/2-13 X 2.75, HCS, G8, ECO 4 783158

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

66




6 STEP LADDER

ITEM CVG PN DESCRIPTION QTY REF #
1-8 194508U P&A KIT, LADDER, 6-STEP, SC KIT 194508
1 317276TB WLDMT, EXTENDED LADDER, SC 1 317276

2 317275TB WLDMNT, 4-STEP LADDER 1 317275
3 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 4 719375
4 719794 PLUG, 1" 12 PRONG HOLE ZNC/CLEAR 1 719794
5 781621 WSHR, 5/16, L/W, SPLIT, 18-8, S/S 4 781621
6* 782739 NUT, 1/2-13, L/N, NYL, NE, G8, MAGNI 525 4 782739
7 782834 SCREW,5/16-18X7/8,HHSC,18-8SS 4 782834
8* 783158 SCR, 1/2-13 X 2.75, HCS, G8, ECO 4 783158

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

67




LADDER CUSHION

ITEM CVG PN DESCRIPTION QTY REF #
1 308255283283 CUSHION - BACK REST -1S12 1 308255
2 708511 WASHER, FLAT, 1/4", 18-8SS 3 708511
3 782785 SCREW,1/4-20X1.0,HHCS,18-8SS 3 782785
NOTE: Items with * in tables indicates parts not shown in drawing
o coan e ol

coLumM3IA TOMBERLIN

68




ADJUSTABLE BACKREST CUSHION

ITEM CVG PN DESCRIPTION QTY REF #
1 106942 CUSHION - SEAT BACK, JAG 1 106942
2 708511 WASHER, FLAT, 1/4", 18-8SS 6 708511
3 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 6 782784
NOTE: Items with * in tables indicates parts not shown in drawing
o coan e ol

coLumM3IA TOMBERLIN

69




ADJUSTABLE BACKREST

ITEM CVG PN DESCRIPTION QTY REF #
1 306943TB WLDMT, SEATBACK 1 306943
2 782739 NUT, 1/2-13, L/N, NYL, NE, G8, MAGNI 525 4 782739
3 783104 SCR, 1/2-13 X 2.25, HCS, G8, ECO 4 783104

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA

TOMBERLIN

70




SIDE RAILS, 43" DECK

ITEM CVG PN DESCRIPTION QTY REF #
1-6 190524U P&A, SC, STD FOLDING SIDES KIT 190524
1 307900TB WELDM'T, FOLDING RAIL - IS 11/ROVR 2 307900
2 515771TB PLATE, MTG-A, RAIL 2 515771
3 515772TB PLATE, MTG-B, RAIL 2 515772
4 708511 WASHER, FLAT, 1/4", 18-8SS 8 708511
5 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 8 719876
6 781739 SCR, 1/4-20 X 0.75, CARR, 18-8, S/S 8 781739

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA

TOMBERLIN

71




SIDE RAILS, 60" DECK

ITEM| CVGPN DESCRIPTION QTY REF #
1 307896 WELDMT, MOUNT PLATE 6 307896
2 NONE WLDMT, SIDE RAIL - 1S12 2 309446
3 NONE WLDMT, FRONT RAIL - IS12 1 309447
4 504939 SHOCK SPACER 12 504939
5 708511 WASHER, FLAT, 1/4", 18-8SS 12 708511
6 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 6 719377
7 719526 CAPLUG, 7/8 SQ, FP-165 18 719526
8 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 12 719876
9 781739 SCR, 1/4-20 X 0.75, CARR, 18-8, S/S 12 781739
10 782298 SCR, 5/16-18 X 2, HHCS, 18-8, S/S 6 782298

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN




HEAD & TAIL LIGHT 43" DECK

ITEM CVG PN DESCRIPTION QTY REF #
1 310616TB WLDMT, BRKT 1S12 TAIL LIGHT 1 310616
2 464245 ASM, MICROSWITCH - SHIFTER 1 464245
3 511255TB HEADLIGHT BRACKET(ISRT) 1 511255
4 518676 BRKT, HARNESS, FR, SC 1 518676
5 709389 HEADLIGHT 1 709389
6 719503 CABLE TIE MNT BRKT BLACK W/3M 1 719503
7 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 4 719504
8 1048847 SCR, #4-40 X 0.75, PPMS, 18-8, SS 2 1048847
9* 719802 WASHER .515X.812X.134 1 719802
10 719863 NUT, #4-40 KEPS, G2 2 719863
11 760600 SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
12 760642 TAILIGHT ASSY, LED STOP/TURN,6"OVAL 1 760642
13 760643 GROMMET,6"OVAL, TAILIGHT ASSY 1 760643
14 760671 SPACER, .75"0DX.50"IDX.50"LG YWZC 1 760671

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

73




HEAD & TAIL LIGHT 60" DECK

ITEM CVG PN DESCRIPTION QTY REF #
1 310616TB WLDMT, BRKT 1S12 TAIL LIGHT 1 310616
2 464245 ASM, MICROSWITCH - SHIFTER 1 464245
3 518676 BRKT, HARNESS, FR, SC 1 518676
4 709389 HEADLIGHT 1 709389
5* 719503 CABLE TIE MNT BRKT BLACK W/3M 6 719503
6* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 8 719504
7 1048847 SCR, #4-40 X 0.75, PPMS, 18-8, SS 2 1048847
8 719863 NUT, #4-40 KEPS, G2 2 719863
9 760600 SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
10 760642 TAILIGHT ASSY, LED STOP/TURN,6"OVAL 1 760642
11 760643 GROMMET,6"OVAL, TAILIGHT ASSY 1 760643

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

74




FLASHING LIGHTS

ITEM CVG PN DESCRIPTION QTY REF #
1 307388TB WLDMT, FRONT BRKT, HEADLIGHT/STROBE 1 307388
2 307389TB RAIL/A - FRONT 1 307389
3 NONE WLDMT, COVER BRKT - LIGHT 1 307438
4 310616TB WLDMT, BRKT I1S12 TAIL LIGHT 1 310616
) 467306 ASM, FLASHER MODULE, 12-48V 1 467306
6 467414 ASM, ISRT 12V RECT AMBER LIGHT 1 467414
7 518676 BRKT, HARNESS, FR, SC 1 518676
8 709389 HEADLIGHT 1 709389
9 719261 SCREW, #10-24 X 2.5 PHLLPS PAN 2 719261
10 719336 REFLECTOR, AMBER, 2-3/4"X1-3/4" 2 719336
11 719337 REFLECTOR, RED, 4-5/16"X13/16" 2 719337
12 719378 WSHR, 1/4 (M6), L/W, SPLIT, 18-8, S/S 2 719378
13* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 8 719504
14 719602 CLAMP, 1/2" BLACK NYLON HEYCO 3358 1 719602
15* 719788 RUBBER WASHER, .25 1D 2 719788
16 719802 WASHER .515X.812X.134 1 719802
17 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 2 719876
18 719929 NUT,5/16-18,RIV,KNRLD,0.027-0.150,YWZC 2 719929
19 760600 SWITCH, TOGGLE, LIGHTS ON-OFF 1 760600
20 760642 TAILIGHT ASSY, LED STOP/TURN,6"OVAL 1 760642
21 760643 GROMMET,6"OVAL,TAILIGHT ASSY 1 760643
22 761631 NUT, #10-24 GRD 18-8 NM SS NYLOCK 3 761631
23 761633 SCREW,10-24X5/8,PPHMS,18-8SS 1 761633
24 781621 WSHR, 5/16, L/W, SPLIT, 18-8, S/S 2 781621
25 782722 WSHR, #10 X 0.438 X 0.031, F/W, 18-8SS 3 782722
26 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 2 782784
27 782786 SCREW,1/4-20X1.75,HHSC,18-8SS 2 782786
28 782834 SCREW,5/16-18X7/8, HHSC,18-8SS 2 782834

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

75




BRAKE LIGHT HARNESS COVER

1
I
/
by
1
P
1
bl
I //"/],7///

ITEM

CVG PN

DESCRIPTION

QTY

REF #

514292

COVER, 1S12 BRAKE HARNESS

514292

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

—

coLumM3IA

76




~
~N

AMBER STROBE, POLE

ITEM CVG PN DESCRIPTION QTY REF #
1-11 190535U P&A KIT, POLE AMBER STROBE, SC KIT 190535
1 316565TB WLDMT, PED/STROBE POLE, SC, TB 1 316565
2* 468703 HARNESS, STRB POLE, SC 1 468703
3 467408 ASM, STROBE LIGHT (AMBER) 1 467408
4 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 2 719375
5 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 1 719377
6* 719501 CABLE TIE, NATURAL 5 3/4" 5 719501
7 719503 CABLE TIE MNT BRKT BLACK W/3M 1 719503
8* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 5 719504
9 761631 NUT, #10-24 GRD 18-8 NM SS NYLOCK 3 761631
10 761638 SCREW,10-24X3/4,IHHMS,18-8 SS 3 761638
11 782298 SCR, 5/16-18 X 2, HHCS, 18-8, S/S 1 782298

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

77




AMBER STROBE, LADDER

NN
TN
NG

~N
~

\\\}\

=

ITEM CVG PN DESCRIPTION QTY REF #
1-10 190536U P&A KIT, LADDER AMBER STROBE, SC KIT 190536
1 305821TB WLDMT, IS11 LIGHT POLE 1 305821
2* 468703 HARNESS, STRB POLE, SC 1 468703
3 467408 ASM, STROBE LIGHT (AMBER) 1 467408
4* 719501 CABLE TIE, NATURAL 5 3/4" 4 719501
5* 719502 CABLE TIE, BLACK 4" 4 719502
6* 719503 CABLE TIE MNT BRKT BLACK W/3M 4 719503
7 761631 NUT, #10-24 GRD 18-8 NM SS NYLOCK 3 761631
8 761638 SCREW,10-24X3/4,IHHMS,18-8 SS 3 761638
9 761641 NUT, 1/4-20, L/N, CAP, NYL, NKE, 18-8, S/S 2 761641
10 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 2 782784

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN 78




SLIM CLIPBOARD

ITEM CVG PN DESCRIPTION QTY REF #
1 NONE CLIPBOARD HOLDER 1 306321
2 708511 WASHER, FLAT, 1/4", 18-8SS 2 708511
3 761637 NUT,1/4-20,SERRATED FLANGE, 18-8 SS 2 761637
4 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 2 782784

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947
coLumM3IA

TOMBERLIN

79




WIDE CLIPBOARD

ITEM CVG PN DESCRIPTION QTY REF #
1 518637TB PANEL, CLIPBOARD, SC 1 518637
2 708361 RIVET ,#44,1/8,AL,DH,BLIND 2 708361
3 708511 WASHER, FLAT, 1/4", 18-8SS 8 708511
4 709628 CLIP, STEMCO, 3", STAINLESS 1 709628
5 719528 GROMMET, 11/16 A2766S RUBBER 1 719528
6 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 4 719876
7 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 4 782784

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

80




INNER FENDERS

ITEM CVG PN DESCRIPTION QTY REF #
1-7 192632V P&A KIT, GROUP, INNER FENDER, SC KIT 192632
1 311839 WLDMT, 1S12 FRONT INR FNDR 1 311839

2 311840 WLDMT, LH INNER FENDER BRKT, 1S12 1 311840
3 311841 WLDMT, RH INNER FENDER BRKT, 1S12 1 311841
4 515450 SHIELD, IS12 RH FENDER 1 515450
5 515451 SHIELD, 1S12 LH FENDER 1 515451
6 761652 SCREW,10-24X5/8 HWHTR,SS 24 761652
7 782722 WSHR, #10 X 0.438 X 0.031, F/W, 18-8SS 24 782722

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

A Nerdic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

81




TRANSFER STAND

ITEM CVG PN DESCRIPTION QTY REF #
190505U P&A, KIT, TRANSFER STAND, SC KIT 190505
1 NONE ASM,ISIRIT TRANSFER STAND 1 467419

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Vantures Sinee 1947

coLumM3IA TOMBERLIN

82




TRANSFER STAND

DRAWINGS FOR BILL OF MATERIALS ON THE FOLLOWING PAGE.

ITEM CVG PN DESCRIPTION QTY REF #
1 NONE WLDMT, X-FER STAND - IS/IR/IT 1 308385
2 NONE WLDMT, RELEASE LEVER 1 308388
3 NONE PUSH ACTUATOR A/ 1 308389
4 NONE LABEL, WARNING, X-FER STAND 1 511263
5 NONE LATCH, SAFETY, X-FER STAND 1 513397
6 NONE BOX, STORAGE, X-FER STAND 1 513400
7 NONE BEARING-FLANGED 2 707942
8 708859 WASHER,3/8,STD,FW,18-8SS 1 708859
9 708860 NUT, 3/8-16, L/N, NYL, NE, 18-8, S/S 2 708860
10 719156 ROLLER, GRAVITY - 15.25" 4 719156
11 NONE 3/8-16 X 1.5 THD 2.50 SHANK, EYEBOLT - CLOSED 1 719245
12 719375 WSHR,5/16X0.750X0.040,F/W,18-8S/S 15 719375
13 719377 NUT, 5/16-18, L/N, NYL, NE, 18-8SS 6 719377
14 719519 BUMPER, 7/8 X 1.03 EPDM 70 DURO 1 719519
15 719525 CAPLUG, 3/4 SQ, FP-161 8 719525
16 719526 CAPLUG, 7/8 SQ, FP-165 1 719526
17 719571 SCREW,#8-32X1/2,PPH,M/S,18-8,S/S 1 719571
18 719583 SCREW,10-16X3/4,HWH,TEK,MAG525 6 719583
19 719816 WASHER,5/16X1X.062,F/W,NYL 1 719816
20 729083 SPRING ROTARY SWITCH 1 729083
21 NONE RATCHET,ROPE, & HOOK ASSEMBLY 1 739833
22 NONE SPRING COMPRESSION, .091 X .568 X .75 X 3.13 1 759747
23 NONE PALLET JACK 1 759769
24 761630 NUT, #8-32, NILN, 18-8, SS 1 761630
25 761636 PIN,1/8X1,COTTER,EXT PRONG,18-8 SS 1 761636
26 781701 NUT, 3/8-16 FLANGE 2-WAY LOCK, S/S 1 781701
27 781785 NUT,5/16-18,FHEX,18-8 SS 1 781785
28 781787 SCREW,5/16-18X1-1/2,CARR,18-8 SS 1 781787
29 782298 SCR, 5/16-18 X 2, HHCS, 18-8, S/S 1 782298
30 782776 WASHER, 0.562X1.375X0.062, SS GRD 316 2 782776
31 782796 SCR, 3/8-16 X 2, HHCS, 18-8, S/S 1 782796
32 782841 SCREW,5/16-18X1-1/4,HHCS, 18-8SS 4 782841

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

83




TRANSFER STAND

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.

Since 1947

85 Ventures

A Nordic Group Company | Busine

TOMBERLIN

84

coLumM3IA




TRANSFER STAND

NOTE: Items with * in tables indicates parts not shown in drawing

i ._ B
Columbia Vehicle Group, Inc. b &
A Nerdic Group Company | Business Ventures Since 1947 \ m:pqﬂ'ﬂ

coLumM3IA TOMBERLIN 85




CUP HOLDER

ITEM CVG PN DESCRIPTION QTY REF #
1 315166TB WLDMT, CUP HOLDER, SC 1 315166
2 761639 SCREW,1/4-20X1.0,FCSHTR,18-8 SS 2 761639
3 729553 CUP HOLDER 1 729553

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947
—

coLumM3IA TOMBERLIN

86




USB CHARGER PORT

ITEM| CVGPN DESCRIPTION QTY REF #
1* 759748 WIRE HARNESS,12V OUTLET 1 759748
2 761729 RECEPTACLE, USB CHARGING PORT 1 761729

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN 87




12v POWER OUTLET, HIDDEN

Vs

ITEM CVG PN DESCRIPTION QTY REF #
1* 468317 HARNESS, 12V POWER OUTLET, SC 1 468317
2 NONE BRKT, HIDDEN OUTLET, SC 1 518654
3 719342 RECEPTACLE, 12V, COVERED 1 719342
4* 719502 CABLE TIE, BLACK 4" 3 719502
5* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 3 719504
6 719522 GROMMET, 3/8 X 7/8 1 719522
7 719756 CLAMP,1/4",STL TUBE,VINYL CUSHION 2 719756
8 761631 NUT, #10-24 GRD 18-8 NM SS NYLOCK 4 761631
9 761632 SCREW, #10-24X1/2" PPH GRD 18-8 SS 4 761632
10 782722 WSHR, #10 X 0.438 X 0.031, F/W, 18-8SS 2 782722

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN 88




15' CHARGER CORD WITH CLEAT

ITEM CVG PN DESCRIPTION QTY REF #
1 511253 CORD CLEAT 1 511253
2 708511 WASHER, FLAT, 1/4", 18-8SS 3 708511
3 719876 NUT, 1/4-20, L/N, NYL, NE, 316, S/S 2 719876
4 761186 CLAMP,7/16",STEEL TUBE,VINYL CUSH 1 761186
5* 761854 CORD, EXTENSION, CHGR, 12/3, 15' 1 761854
6 782784 SCREW,1/4-20X3/4,HHCS,18-8SS 2 782784

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nordic Group Company | Business Ventures Since 1947

coLumM3IA TOMBERLIN

89




US BATTERY WATERING SYSTEM, 36V

ITEM| CVGPN DESCRIPTION QTY REF #
1* 719504 CABLE TIE,BLACK,.18X11-3/4,STD,50LB 2 719504
2* 759857 BATTERY WATERING SYSTEM CAPS, 48V 1 759857
3* 1026233 HAND PUMP,WATERING SYSTEM 1 1026233

NOTE: Items with * in tables indicates parts not shown in drawing

Columbia Vehicle Group, Inc.
A Nerdic Group Company | Business Ventures Since 1947 A

coLumM3IA TOMBERLIN

20






